RAVEN INJECTION PUMP, 5-200 oz/min.

5
m
<

©CoO~NOOULDWNPRF

REPLACEMENT PARTS

063-0172-428

DESCRIPTION

Motor/Tach Assembly

Bearing Assembly

Key

O-Ring

Bracket, Mounting, Pump/Motor
Label, Meter Cal

Strap

Washer, Internal Tooth, Lock 1/4” SS
Screw, Socket Heat, Cap 1/4"-20 x 3/4”
Cartridge, Intake

Cartridge, Discharge

Bracket, Sensor

Screw

Label, Serial

Tie, Cable

Cap, Tapered

Thread Sealant Loctite #242

Screw, Cap, Hex Socket Head 1/4-20 x 1/4
Manual (Not Shown)

Grease, Lubricating, Versilube

Bolt, 1/4"-20 x 1”

Washer

Nut

Anti-Sieze Compound, Nickel
Grease

Sensor, Universal, Flowmonitor

TIGHTEN TO

2 PLACES 30 IN/LBS

2 PLACES

TIGHTEN TO
41 IN/LBS

4 PLACES

2 PLACES ‘.

|PamE; -

4 PLACES

iz

4 PLACES
4 PLACES

|
[

RAVEN PART #
063-0172-500
063-0172-501
107-0171-588
219-0001-153
107-0171-589
041-0159-718
107-0171-594
313-3000-017
311-0073-066
063-0172-503
063-0172-504
106-0159-539
311-0004-040
041-0159-710
435-1000-003
118-0159-041
NOT SUPPLIED
311-0068-060
016-0159-975
222-0000-002
311-0069-004
313-2300-009
312-4000-057
NOT SUPPLIED
NOT SUPPLIED
063-0172-525

— o

\
i \
‘ |
I

|

2 PLACES

(IP) zLs 1S
(20) 0}} sn

TIGHTEN TO
75 IN/LBS

2 PLACES

E
@ = A

4 PLACES

WD ¥3LIN

054-0159-290
10/08 REV C
SHEET 1 OF 2



TIGHTEN TO
17 IN/LBS

4 PLACES

5
m
<

©CoO~NOOULDWNPRF

4 PLACES

RAVEN INJECTION PUMP, 5-200 oz/min.
REPLACEMENT PARTS

063-0172-428

2 PLACES

DESCRIPTION

Housing, 3/4” Injection Pump
Bearing, Piston

Piston, 3/4” Pump

Seal, Slipper

O-Ring

O-Ring

Spring

Magnet Assembly

Ball

Head, 3/4” Pump

Screw 10-24 x 1 1/2" SS
Anti-Sieze Compound, Nickel
Washer, Internal Tooth Lock
Switch, Vacuum

Plug, Hex, Pipe

Seal Kit (Not Shown)

2 PLACES

RAVEN PART #
107-0171-523
325-0000-018
107-0171-531
219-0000-125
219-0007-117
219-0002-015
314-0000-012
063-0172-518
321-0000-313
107-0171-526
311-0068-191
NOT SUPPLIED
313-3000-014
063-0171-035
333-0009-061
117-0159-987

4 PLACES

TIGHTEN T0
17 IN/LBS

4 PLACES

054-0159-290

10/08 REV C
SHEET 2 OF 2



